
                                                                                                             Verricello Salpa Ancora mod. X5 

39

9 LISTA PARTI 9 PART LIST 9 LISTE DE PIECES 9 LISTA PARTI 9 LISTA PARTI 



                                                                                                             Verricello Salpa Ancora mod. X5 

40

9 LISTA PARTI 9 PART LIST 9 LISTE DE PIECES 9 LISTA PARTI 9 LISTA PARTI 

Item Description Kit Q.ty 

209 Key - 6x6x30 Kit C  2 

226 Washer for screw M8 Kit B 10 KA26101 Kit B  10 

231 Washer for screw M5 Kit B 2 

234  Hd cap screw - M8x20 Kit B Kit B  10 

250 Hd cap screw - M5x8 Kit B 5 

255 Key - 6x6x25  Kit C  1 

260 Spring washer for screw M8 Kit B  10 

336 Oil plug 3/8”   1 

361 Seal - 40x50x5 Kit A 1 

369  Washer for screw M10 Kit B 2 

386 Spring washer for screw M10 Kit B 6 

389b Stud - M10x170   4 

390 Washer   4 

391 Nut - M10 Kit B  4 

392 Hex hd screw - M8x25 Kit B  11 

392 Hex hd screw - M8x25 Kit B  6 

395 Seal - 50x70x10 Kit A 2 

396 Bearing - 16010   2 

407 Sightglass   1 

413 Coupling flange   1 

414 Hex hd screw - M8x30 Kit B  4 

420 Hex hd screw - M10x25 Kit B 2 

453 Bearing - 6206   1 

568 Seal - 55-72-10   1 

575 Band brake 1 KB14101 Kit B  1 

576 Pivot 1 KC14101 Kit C  1 

577 Spring 1 KD14101 Kit D  1 

578 Brake pivot 1 KS14101 Kit S 1 

579 Hand-wheel   1 

580 Washer for screw M1 Kit B  2 

581  Safety nut - M12 Kit B  1 

582 Dished plane spring   2 

583 Clutch cone - inner   1 

585  Brake pivot support    1 

586  Brake pivot    1 

632b Bearing - 51108   1 

639 Washer for screw M8 Kit B  5 

642 Brake cover   1 

679 Coupling   1 

680 A.C. Electric motor   1 

681 Bearing - 6011   2 

874 Gearcase - upper    1 

875 O Ring seal - 4800 Kit A 1 

876 Wormwheel   1 

877 Ratchet   1 

878 Gearcase - lower   1 

879 O Ring seal - 159 Kit A 3 

880 Oil level flange   1 

881 Coupling flange   1 

882 Worm   1 

883 Spacer   1 

1024 Spring      1 

1244 Stripper base   1 

1245 Clutch nut   1 

1245 Chain pipe   1 

1245 Stripper   1 

1246 Drum   1 

1247 Clutch cone - outer   1 

1248 Gipsy chain 3/8” Din766 - BBB - 10 Din766   1 

1250 Main shaft   1 

1251 Spiral reating ring 55mm   2 

1252 
Gipsy chain 12 Iso - 13 Din766 - 1/2” 

Din766 
  1 

1253 Gipsy chain 14 Iso   1 

1255 Seal - 55-90-10   1 

1255 Circlip - 90 Din 472   2 

1256 Electric motor 3000W 24V   1 


